小兒心臟常見用藥

傅雲慶

Adenosine: 0.1-0.2 mg/kg iv rapid bolus

Atenolol: 1-2 mg/kg/day po qd

Captopril: 0.5-1.5 mg/kg/day po qd-tid

Digoxin: (Elixir syrup: 1cc=0.05mg, 1tab=0.25mg, 1amp=0.25mg)

TDD (Total Digitalizing Dose):

PO: Premature: 0.02 mg/kg

FT newborn: 0.03 mg/kg

Child (1M/O-2Y/O): 0.04-0.05 mg/kg

Child (>2Y/O): 0.03-0.04 mg/kg

IV:
75% of PO dose

Loading:

Child: 1/2 TDD→ 1/4TDD→ 1/4TDD (q8h)

Adult: 0.5mg→ 0.25mg→ 0.25mg

Maintenance:

Child: PO: 1/8 TDD po bid

Adult: 0.125-0.25 mg po qd

Dobutamine: 2-20 ug/kg/min iv

Dopamine: 2-20 ug/kg/min iv

Epinephrine: 0.1-1 ug/kg/min iv

Furosemide: 0.5-2 mg/kg/dose iv, 1-2 mg/kg/dose po

Heparin: loading: 50 u/kg iv, then10-20 u/kg/hour iv   

Indomethacin: 0.2 mg/kg/dose iv q12h x 3 doses for PDA closure

Isoproterenol: 0.1-0.5 ug/kg/min iv

Milrinone: loading: 50 ug/kg iv, then 0.1-1 ug/kg/min

Nitroprusside: 0.5-8 ug/kg/min iv 

Propranolol: 1-3 mg/kg/day po bid-tid

Prostaglandin E1: loading: 0.05-0.1 ug/kg/min, then 0.01-0.1 ug/kg/min

Spironolactone: 3 mg/kg/day po qd-tid

Urokinase: 500-1000 u/kg/hour iv 

Verapamil: 0.1 mg/kg/dose iv; 3-5 mg/ka/day po tid

Warfarin: 1-5 mg po qd
